Assembly Instruction For
3-DRAWERS NIGHTSTAND (SLIDING TOP)
B.10315.NS

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause
injury, therefore, for your protection, please remove any exposed staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage the product or injury to persoms during assembly.

2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

HARDWARE LIST
NO. HARDWARE DESC. CODE. Q'ty

1 @ TIPPING RESTRAINT | B10315ATKT | 1set

Anti -Tip kit
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Assembly Instruction For
6-DRAWERS CHEST
B.10315.CH

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause
injury, therefore, for your protection, please remove any exposed staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage the product or injury to persoms during assembly.

2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

HARDWARE LIST
NO. HARDWARE DESC. CODE. Q'ty

1 @ TIPPING RESTRAINT | B10315ATKT | 1set

Anti -Tip kit
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Assembly Instruction For
1-DOOR AND 7-DRAWERS CHEST
B.10315.DCH

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause
injury, therefore, for your protection, please remove any exposed staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage the product or injury to persoms during assembly.

2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.
3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

HARDWARE LIST
NO. HARDWARE DESC. CODE. Q'ty

1 @ TIPPING RESTRAINT | B10315ATKT | 1set

Anti -Tip kit

Leveler
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Assembly Instruction For
10-DRAWERS DRESSER
B.10315.DR

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause
injury, therefore, for your protection, please remove any exposed staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage the product or injury to persoms during assembly.

2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

HARDWARE LIST
NO. HARDWARE DESC. CODE. Q'ty

1 @ TIPPING RESTRAINT | B10315ATKT | 1set

Anti -Tip kit

Leveler
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Assembly Instruction For
MIRROR
B.10315.MR

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause
injury, therefore, for your protection, please remove any exposed staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage the product or injury to persoms during assembly.

2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly

purchased product correctly and efficiently.

PART LIST HARDWARE LIST

NO.| PARTDESC. SKETCH Q'ty CODE NO. HARDWARE DESC. CODE. Qty
A | ax) BOLT @1/4"1-1/2" 8pcs

1 | MIRROR 1PC
B | = SPRING WASHER @1/4"*10mm 8pcs

PB10135MRHW
SUPPORT SLATS C FLAT WASHER @1/4"*19mm 8pcs
2
M 2PCS PB10315MRSLT D F ALLEN KEY 4mm 100
1

=N
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Assembly Insruction For
KING & QUEEN HEADBOARD
B.10315.KH & B.10315.QH

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause
injury, therefore, for your protection, please remove any exposed staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage the product or injury to persoms during assembly.

2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly

purchased product correctly and efficiently.

PART LIST HARDWARE LIST
NO.| PARTDESC. SKETCH Q'ty CODE NO HARDWARE DESC. CODE Q'ty
A | (e BOLT @5/16"*2-1/4" 8pcs
1 HEADBOARD 1PC
B S SPRING WASHER @5/16"*12mm 8pcs
PB10315KBHW
q C FLAT WASHER @5/16"*19mm 8pcs
2 HEADBOARD LEG 'I 2PCS PB10315HBLEG
D F ALLEN KEY 4mm 1pc
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Assembly Instruction For
KING BED
B.10315.KH/B.10315.KF/B.10315.QKR & B.10315.KSF

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause
injury, therefore, for your protection, please remove any exposed staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage the product or injury to persoms during assembly.

2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly

purchased product correctly and efficiently.

HARDWARE LIST PART LIST
NO HARDWARE DESC. CODE Qty NO.| PARTDESC. SKETCH Qty CODE
A | o) BOLT @5/16"1" 8pcs
1 |HEADBOARD 1PC
B | = SPRING WASHER @5/16"12mm 8pcs
PB10315KBHW
C FLAT WASHER @5/16"*19mm 8pcs
2 |SIDE RAILS \ 2PCS
D | (T ALLENKEY 4mm 1pc
E | «wwg Screw @8*32mm 8pcs 3 |FOOTBOARD @ PG
4 |STORAGE FOOTBOARD @ 1PC
SLATS e 4PCS | PB10315QBSLT
SUPPORT LEGS % 8PCS PB10315BDSPL

STEP 3
Not Provided

STORAGE FOOTBOARD
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Assembly Instruction For
QUEEN BED
B.10315.QH/B.10315.QF/B.10315.QKR & B.10315.QSF

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause
injury, therefore, for your protection, please remove any exposed staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage the product or injury to persoms during assembly.

2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

HARDWARE LIST PART LIST

NO HARDWARE DESC. CODE Q'ty NO.| PART DESC. SKETCH Qty CODE
A | co) BOLT @5/16™1" 8pcs

B| = SPRING WASHER @5/16"*12mm 8pcs 1 |HEADBOARD m 1PC

PB10315KBHW

C FLAT WASHER @5/16"*19mm 8pcs

D | (T ALLENKEY 4mm 1pc 2 |SIDERAILS oPCS

E | «ws«@ Screw @8*32mm 8pcs

3 |[FOOTBOARD 1PC

STORAGE FOOTBOARD @ 1PC
=

SLATS 4PCS PB10315QBSLT

SUPPORT LEGS 4PCS PB10315BDSPL

STEP 3
Not Provided

STORAGE FOOTBOARD
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